
302-BEDDER CHOPPER-1236
302 Series

12/4/2020

12 Row 36" Centers

Parts List And Drawings



D
W

G
.  

N
O

.

A
30

2-
BE

D
D

ER
 C

HO
PP

ER
-1

23
6

SH
EE

T 
1 

O
F 

2
12

/4
/2

02
0

RE
V

SI
ZE

3
13 38

20
1

15

28

14

16
4

21

9
22

13

29

19

1613

2
17

18 12

11

30

31

26

25

24

23

35

A
10

8

D
ET

A
IL

 A
9

6

34

3336

32

7 10 10



12/4/2020 SHEET 2 OF 2

SIZE

A
DWG.  NO. REV
302-BEDDER CHOPPER-1236

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MFG032050 Assembly, 36' Center Bar Mainframe Welded 1
2 MFG032051L Assembly, 36' Roller LH Wing Welded Frame 1
3 MFG032051R Assembly, 36' Roller RH Wing Welded Frame 1
4 MFG030744 Assembly, Roller Center Shank Bracket 2
5 8531 U-Bolt, 3/4 7x4 2
6 MFG030743 Assembly, Roller Lift Arm 2
7 4743 Link, 26" Adjustment lift 2
8 1475 Cylinder, 4x16 2
9 MFG030286 Bolt, 1-1/2" x 11" Folding Toolbar Hinge 4

10 5FEQHC13 Pin, 1 x 3-1/2 8
11 5BRGNANF211-32R3 Bearing, 2" 4 Bolt 8
12 MFG031017 Assembly, 104.5" Chopper w/Blades 4
13 5FEQR-7434 Holder, Shank 24
14 MFG030751 Assembly, Left 7" Offset Shank 3
15 MFG030752 Assembly, Right 7" Offset Shank 3
16 MFG030753 Assembly, Straight Plow 16
17 4900 Assembly, 31" Basket Linkage Arm Complete 12
18 1909 Assembly, 108" Spiral Bar Basket 4
19 0307R Wheel, H.D. Offset Gauge RH 1
20 0307L Wheel, H.D. Offset Gauge LH 1
21 MFG030823 Pin, CAT4 1
22 MFG030822 Pin, Top Hitch CAT3 1
23 MFG030879 Pin, Hitch CAT3 2
24 MFG030509 Assembly, Light Bracket 2
25 MFG030504 Bracket, SMV 1
26 5FEQSMV-GM Sign, Slow Moving Vehicle 1
27 5FEQAGLIGHT Light, Warning 1
28 5FEQAGLIGHT Light, Warning 1
29 MFG030737L Assembly, Roller Stand  LH 2
30 MFG030737R Assembly, Roller Stand  RH 2
31 1626 Pin, Handle-Loc Hitch 4
32 MFG032028 Assy, Bedder Safety Stop Complete (36' Bedder) 2
33 MFG030740 Plate, Rear Wing Support Clamp 2
34 MFG030689 Plate, Roller Rear Wng Otr Sup Mnt & Clamp 2
35 MFG030765 Kit, Bedder Hose (36/40) 1
36 5BLT3410HXZ Bolt, 3/4" x 10" 12
37 MFG030754 Assembly, Left Outer Row Plow 2
38 MFG030755 Assembly, Right Outer Row Plow 2



12/2/2020

SIZE

SHEET 1 OF 1

A
DWG.  NO. REV

MFG030765

3

DETAIL A

5
6

8

9

10

2
1

4

7

4

A

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 4598 Bracket, T Mount 1
2 5HOS3/8X60 Hose, 3/8" X 60" W/ Straight & Swivel Fittings 4
3 5FEQ6WETX-WLN-S Elbow, 3/8" Bulkhead 4
4 9423 3/8" to 1/2" 90 Degree Elbow 4
5 5FEQ1130005376 Plastic Clamp Set 4
6 5FEQ1130004298 Carbon Steel Cover Plate 4
7 5HOS38X92 Hose, 3/8" X 92" W/ Straight & Swivel Fittings 1
8 5HOS38100 Hose, 3/8" X 100" W/ Straight & Swivel Fittings 1
9 5HOS38X86 Hose, 3/8" X 86" W/ Straight & Swivel Fittings 1

10 5HOS38X95 Hose, 3/8" X 74" W/ Straight & Swivel Fittings 1



SHEET 1 OF 1

DWG.  NO.SIZE

12/4/2020

REV

A MFG031017

1

2

104.5" CHOPPER ASSEMBLY W/ BLADES

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MFG031016 Assembly, 104.5 Chopper Welded 1
2 MFG031019 Blade, 104.5" 7-Hole Spiral W/ Straight Ends 5



8/
3/

20
15

A
49

00
_E

xp
lo

de

SH
EE

T 
1 

O
F 

1

RE
V

D
W

G
.  

N
O

.
SI

ZE

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

50
38

A
rm

, 3
1"

 B
a

sk
et

 M
ou

nt
in

g 
 

1
2

45
73

L
A

ng
le

, L
H

 B
a

sk
et

 F
ra

m
e 

A
tt

a
ch

m
en

t 
1

3
19

39
Lin

k,
 B

a
sk

et
 A

d
ju

st
m

en
t 

1
4

43
96

C
la

m
p

, B
a

sk
et

 L
in

ka
ge

 
2

5
43

35
C

ha
in

 3
/1

6"
 1

0 
Lin

ks
 L

on
g 

2
6

43
36

Sp
rin

g,
 B

a
sk

et
 L

in
ka

ge
 

2
7

5B
LT

12
11

2H
XZ

Bo
lt,

 1
/2

" X
 1

-1
/2

"
1

8
5B

LT
12

31
2H

XZ
Bo

lt,
 1

/2
" X

 3
/1

2"
4

9
5B

LT
58

4H
XZ

Bo
lt,

 5
/8

" X
 4

"
3

10
5B

LT
34

4H
XZ

Bo
lt,

 3
/4

" X
 4

"
2

11
5W

SH
LO

C
K1

2Z
Lo

ck
 W

a
sh

er
, 1

/2
"

5
12

5W
SH

LO
C

K5
8Z

Lo
ck

 W
a

sh
er

, 5
/8

"
3

13
5W

SH
LO

C
K3

4Z
Lo

ck
 W

a
sh

er
, 3

/4
"

2
14

5N
UT

34
H

XZ
N

ut
, 3

/4
"

2
15

5N
UT

58
H

XZ
N

ut
, 5

/8
"

3
16

5N
UT

12
H

XZ
N

ut
, 1

/2
"

5
17

42
71

Bu
sh

in
g,

 B
a

sk
et

 A
rm

 P
iv

ot
2

18
45

71
M

ou
nt

, B
a

sk
et

 A
rm

1
19

45
73

R
A

ng
le

, R
H

 B
a

sk
et

 F
ra

m
e 

A
tt

a
ch

m
en

t 
1

11

9

16

8

7

17

14
13

12

19

5

10
12

15

1
9

2
15

11

6
18

16

3
4

17



11/5/2015

DWG.  NO.

SHEET 1 OF 1

REVSIZE

A 1909_Explode

6 5
7

3
4

1

2

6

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 1908 Assembly, 108" Basket Frame 1

2 4356 Bearing, Flange 8

3 1859 Assembly, 40" Spiral Basket 2

4 1862 Assembly , 65" Spiral  Basket 2

5 8272 Carriage Bolt, 1/2 x 1-1/2 8

6 8303 Lock Nut, 1/2 12

7 8201 Bolt, 1/2x2 Hex 4



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 5FEQ11NSLOTHFT Plow, Bed 1
2 5FEQFP-3HDT Foot, Plow 1
3 5FEQSSK-3 Shank, 30" Straight Plow 1
4 5FEQFPA-23 Adaptor, Plow Foot 1
5 SPS 0.375x4 Pin, Roll 1
6 5WSHFLT58Z Flat Washer, 5/8 4
7 5WSHLOCK58S Lockwasher, 5/8" SS 2
8 5NUTLOCK12NCZ Lock Nut, 1/2" 2
9 5NUTLOCK58NCZ Lock Nut, 5/8" 2
10 5BLT123PLOW Plow Bolt. 1/2 1
11 5BLTCB123S CARRIAGE BOLT, 1/2" X 3"LG SS 1
12 5BLT583HXZ Bolt, 5/8 x 3 2

SHEET 1 OF 1

SIZE

A
DWG.  NO. REV

8/5/2015

MFG030753_Explode

5

3

791

11

10

6 2

4 8

6

12

9



REVDWG.  NO.

SHEET 1 OF 1

A
SIZE

8/5/2015

MFG030754_Explode

8

4

3

1

7

12

2

6

10

5

9
11

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MFG030749R Plow, Bed RH 1
2 5BLT123Plow Plow Bolt, 1/2" X 3" 1
3 5NUTLOCK12NCZ Center- Lock Nut, 1/2" 2
4 5WSHLOCK58Z Lock Washer, 5/8" 2
5 5WSHFLT58Z Flat Washer, 5/8 4
6 5NUTLOCK58NCZ Lock Nut, 5/8" 2
7 5BLT583HXZ Bolt, 5/8" x 3" 2
8 5PIN384 Pin, Roll 1
9 5FEQFPA-23 Adaptor, Plow Foot 1

10 5FEQSSK-3 Shank, 30" Straight Plow 1
11 5FEQFP-3HDT Foot, Plow 1
12 5BLTCB123ZG5 Carriage Bolt, 1/2" X 3" 1
* MFG030749L Plow, Bed LH



REV

SHEET 1 OF 1

A
SIZE DWG.  NO.

7/27/2016

MFG030757_Explode

6

13 5
4

8 9

12

3

2

1

10
7

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 5PIN384 Pin, Roll 1
2 5FEQSK-3 7 OS Shank, 7" Offset Plow L&R 1
3 5BLT583HXZ Bolt, 5/8 x 3 2
4 5WSHFLT58Z Flat Washer, 5/8 4
5 5WSHLOCK58S Lockwasher, 5/8" SS 2
6 5BLT123PLOW Plow Bolt. 1/2 1
7 5BLTCB123S CARRIAGE BOLT, 1/2" X 3"LG SS 1
8 5FEQFP-3HDT Foot, Plow 1
9 5FEQFPA-23 Adaptor, Plow Foot 1

10 MFG030749R Plow, Bed RH 1
* MFG030749L Plow, Bed LH

12 5NUTLOCK12NCZ Lock Nut, 1/2" 2
13 5NUTLOCK58NCZ Lock Nut, 5/8" 2



A
DWG.  NO.

SHEET 1 OF 17/19/2016

REVSIZE
0307R_Explode

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 5WHL9.5L15X8X5 Assembly, Tire-Wheel 9.5L15 x 8, 5 Hole 1
2 8531 U-Bolt, 3/4 7x4 2
3 8450 Jack, Turnbuckle 1
4 2741 Bracket, Offset Ga Wheel RH 1
* 2742 Bracket, Offset Ga Wheel LH
6 4507 Bracket, HD Ga Wheel 1
7 5NUT34HXZ Nut, 3/4" 4
8 5WSHLOCK34Z Lock Washer, 3/4" 4
9 5FEQHC14 Pin, 1 x 3-7/8 2

10 5BLT1412HXZ Bolt, 1" X 4-1/2" 1
11 9032 Hub, Ga Wheel 1
12 5WSHLOCK1Z Lockwasher, 1" GR 8 Zinc 1
13 5NUT1HXZ Nut, 1" 1

7

8

2

13

11 41

9

10

3

9 6

12




